
1

2

2

29
3

50
4930

29
31

3

4
2

31

284
2

23

44

31

27

32

4

26

3

23

20

40

63

38
17

34

34

7
34

34

38 41
17

15

54

25

40

64 51

38
17
15

41

12

13

4

14

26

3

27

16 45

38

41
17

55

21
23

3
22 31

20
44

27
23

23

20 4
21

36

4

3

48

47

324

53

3

4

4
3

9

3

26

54

3

35

384

17

38 38

18

39

57

3

43

11

26

10

4

19

3
26

4

4 3

3
3

4

43

3337
54

3
46

3938

4

33

4

2525

39
57

18

46 3

3
4

26
3

47

5

5

61

5

6
26

2
52

28

3

65

3

4

3

3

20

20 15

15

3

55
4
3

55

5140
63

62

56

56

42



PART DESCRIPTION PART NUMBER
1 50"IBS DECK SHELL A&D SERIES 321001301
2 WASHER M8 x 25 X 3 UNPLATED 089418600
3 WASHER M8 x 21 x 1.6 088003700
4 M8 NYLOC T NUT 04920100
5 A2050 FRONT DECK BRACKET 302005000
6 M8 Form B Washer 08819501
7 50" Deck Cover-MUL/IBS 148991100
8 50" IBS REAR DECK BRACKET RH 307186700
9 50" IBS REAR HANGING BRACKET LH 307186600

10 RUBBER DECK FLAP 421 X 114.3X 5MM LAM 14868900
11 Sweeper & combi Deck Flap Strip 541113000
12 REAR DISCHARGE SPACER 50inch DECK 183012000
13 2050 IBS CUTTER DECK PLATFORM '98 301050800
14 2050 DRIVEN DECK SHAFT ASSY 405005003
15 5"INTERNAL PULLEY/KEYWAY 20869502
16 7"DECK DRIVE PULLEY 20870202
17 DOME WASHER 3/8  X  1 3/4  X  1/8 08819900
18 M10 SHAKEPROOF WASHER 088004000
19 2050 REAR DISCHARGE TENSION BRACKET ASSY 327021600
20 120mm Turned idler pulley 209044600
21 JOCKEY WHEEL SPACER $0.12 @ 1.40 18831600
22 DECK HANGING BRKT PIVOT (FRONT) RIDER 94 18321005
23 SWEEPER JOCKEY CAP 31351100
24 M8 x 15 BOLT 01864800
25 DRIVEN DECK SHAFT ASSY, SHORT 40503607
26 M8 X 25 ROOFING BOLT 01902300
27 IDLER PULLEY SPCR 98 183004200
28 ANTISCALP WHEEL-MARCH 2000 149495800
29 ANTI-SCALP WHEEL HUB 47.5MM 178966101
30 ANTI SCALP WHEEL 1/2" BORE 19905500
31 SET SCREW M8 X 70 01850700
32 2050 IBS DECK DEFLECTOR PLATE '98 301050600
33 19" RH CUTTER BLADE (GROUND FLIGHT) 169381301
34 4.8 x 16F Hex Washer S/Drill Screws Zinc CASE HARD DIN 754 028001500
35 19" LH CUTTER BLADE (GROUND FLIGHT) 169381401
36 42" DECK TENSION SPRING 25906200
37 17.5" BLADE 48" R/H (GROUND FLIGHT 16929001
38 M10 X 30 S/SCREW BZP 02886000
39 M8 x 20 S/S Z/P 02825900
40 RUE CLIP - 11836700
41 1/4 sq x 1" round key 09921900
42 Dangerous Blades Decor Label 358005900
43 RIVET 4.8 X 16MM ALLOY POP 1031-4816 12860100
44 BELT BB155 FOR 50 " DECK 22950200
45 B56 BELT DAYCO SUPER 2  $4.63 @1.40 22940100
46 BOLT LOCKING STRIP 27111200
47 2050 RD DECK DRIVE GUARD ASSEMBLY 327014301

50 Inch IBS Deck



PART DESCRIPTION PART NUMBER
48 IDLER PULLEY SUPPORT BRACKET 301057300
49 50" DECKS CENTRE SCALP BRACKET FORMED 307022600
50 50" DECK CENTRE SCALP WHEEL FLAT PLATE 307022700
51 Clevis Pin 3/8" x 1 3/16" 31338200
52 MULCH 42" DECK TENSION BAR (237MMCENTRE) 29203700
53 M8 CAPTIVE NUT 04852800
54 DECK BEARING HOUSING SLINGER 2005 30831500
55 M8x40mm BRIGHT ZINC PLATE BOLT 018003200
56 Danger Decor Label 35803300
57 M8 SHAKEPROOF WASHER 088003800
58 BEARING (PTO HOUSING) 6203-2RS NTN ONLY 10811600
59 40MM INT CIRCLIP 07847600
60 SMALL DECK BAG (36"-38"-42" DECKS) 149510700
61 Clevis Pin 1/2" x 1 3/8" 31336800
62 Clevis Pin 1/2" x 1" 31337200
63 M12 Washer 088003600
64 M10 Washer 088004500
65 M8 x 80 Bolt 028003300
66 Foam Strip protective packaging 148005900
67 190 x 3.5 Cable Tie 52858400

Product No. 20100025
Parts List No. 366013200
 JANUARY 2013

50 Inch IBS Deck

50" (127cm)  REAR DISCHARGE DECK (50 IBS) DRIVE BELT PATH


